
HARDWARE NEEDED
6A-2- 1/2” Acorn Nut Plated-		  (4)	 6C- 1/2” Hex Nut-			   (4)
6M- 1/2” Split Lockwasher-		  (4)	 6P- 1/2” USS Flatwasher-		  (4)
6Q- 3/4” USS Flatwasher-		  (4)	 6A-5- 1/2” x 7” Carriage Bolt-		  (4)
6F- 3/8” x 3 1/2” Hex Lag Screw-	 (16)	 6O- 3/8” USS Flatwasher-		  (16)

PARTS NEEDED
Rockwall Assembly-				    (1)
Step/ Chain Ladder Assembly-			   (1)
458-32- 137” Mainbeam-			   (2)
CC-189- 16” Right Playcenter Gusset-		  (2)
CC-188- 16” Left Playcenter Gusset-		  (2)

MegaSized Jaguar Playcenter Base Install

Rockwall

458-32

Step
/C

ha
in 

La
dd

er

6A-5
6Q

6P
6M6C

6A
-2

6F

6O

CC-188
CC-189



HARDWARE NEEDED
6A-4- 1/2” x 6 1/2” Carriage Bolt-	 (6)	 6Q- 3/4” USS Flatwasher-		  (6)
6P- 1/2” USS Flatwasher-		  (6)	 6M- 1/2” Split Lockwasher-		  (6)
6C- 1/2” Hex Nut-			   (6)	 6A-1- 1/2” Acorn Nut Plated-		  (6)

PARTS NEEDED
CC-173- 38 7/8” Corner Post-			   (4)
CC-175- 80 5/8” Center Post-			   (2)

MegaSized Jaguar Playcenter Base Install

CC-173

CC-175

6A-4
6Q

6P

6M

6C

6A-1

6A-4

6Q

6P

6M

6C6A-1



HARDWARE NEEDED
A-5- 1/4” x 4 1/2” Hex Lag Screw-	 (12)	 A-8- 1/4” USS Flatwasher-		  (12)
6A-4- 1/2” x 6 1/2” Carriage Bolt-	 (6)	 6Q- 3/4” USS Flatwasher-		  (6)
6P- 1/2” USS Flatwasher-		  (6)	 6M- 1/2” Split Lockwasher-		  (6)
6C- 1/2” Hex Nut-			   (6)	 6A-1- 1/2” Acorn Nut Plated-		  (6)

PARTS NEEDED
Deck Assembly-					    (3)
458-28- 119 1/2” Top Joist-			   (1)
458-29- 119 1/2” SB Top Joist-			   (1)

MegaSized Jaguar Playcenter Base Install

Dec
k A

ss
em

bly 458-29

45
8-

28

6A-4

6Q

6P
6M

6C

6A-1

A-5 A-8



PARTS NEEDED
458-21- 38 7/8” Mid Rail Post-			   (4)
CC-149- 19” Left Gusset-			   (2)
CC-148- 19” Right Gusset-			   (2)

HARDWARE NEEDED
A-2- 1/2” x 6 1/2” Carriage Bolt-		  (4)	 A-11- 3/4” USS Flatwasher-		  (4)
A-10- 1/2” USS Flatwasher-		  (4)	 A-7- 1/2” Split Lockwasher-		  (4)
A-3- 1/2” Hex Nut-			   (4)	 A-1- 1/2” Acorn Nut Plated-		  (4)
A-6- 3/8” USS Flatwasher-		  (4)	 A-9- 3/8” x 5” Hex Lag Screw-		  (4)
6F- 3/8” x 3 1/2” Hex Lag Screw-	 (8)	 6O- 3/8” USS Flatwasher-		  (8)

MegaSized Jaguar Playcenter Base Install

A-
6

A-9

6F

6O

45
8-2

1

CC
-1

48

CC-149

A-2

A-11

A-10

A-
7

A-3A-
2



HARDWARE NEEDED
6A-4- 1/2” x 6 1/2” Carriage Bolt-	 (4)	 6Q- 3/4” USS Flatwasher-		  (4)
6P- 1/2” USS Flatwasher-		  (4)	 6M- 1/2” Split Lockwasher-		  (4)
6C- 1/2” Hex Nut-			   (4)	 6A-1- 1/2” Acorn Nut Plated-		  (4)
6G- 3/8” x 5” Hex Lag Screw-		  (4)	 6O- 3/8” USS Flatwasher-		  (8)
6F- 3/8” x 3 1/2” Hex Lag Screw-	 (4)

PARTS NEEDED
CC-177- 100” Trapeze Arm-			   (1)
CC-176- 100” Upper Rope Arm-			  (1)
CC-149- 19” Left Gusset-			   (1)
CC-148- 19” Rigth Gusset-			   (1)

MegaSized Jaguar Playcenter Base Install

6F

6O

6A
-4

6Q

6P

CC-17
6

CC-177 CC-149

CC-1
48

6M

6C

6A-1



HARDWARE NEEDED
A-8- 1/4” USS Flatwasher-			   (8)
A-4- 1/4” x 3” Hex Lag Screw-			   (8)
6D- 1/4” x 3” Hex Lag Screw-			   (8)
6N- 1/4” USS Flatwasher-			   (8)

PARTS NEEDED
458-7- 11 1/2” Mid Rail Bottom-			   (4)
CC-100- 25” Rail Bottom-			   (3)

MegaSized Jaguar Playcenter Base Install

CC-1
00

458-7

A-8

6D

6N

A-4



HARDWARE NEEDED
6O- 3/8” USS Flatwasher-			   (2)
6G- 3/8” x 5” Hex Lag Screw-			   (2)
6H- #14 x 2” Pan Phillips T/S-			   (3)
6N- 1/4” USS Flatwasher-			   (3)

PARTS NEEDED
CC-142- 25” Entrapment Block-			   (1)
Slide-						      (1)

MegaSized Jaguar Playcenter Base Install

CC-142

6O

6G

6H

6N

Slide



HARDWARE NEEDED
6N- 1/4” USS Flatwasher-		  (8)	 6H- #14 x 2” Pan Phillips T/S-		  (8)
6A-6- 3/8” x 5” Hex Bolt-			  (4)	 6A-8- 3/8” Bolt Cup-			   (4)
6O- 3/8” USS Flatwasher-		  (4)	 6L- 3/8” Split Lockwasher-		  (4)
6A-7- 3/8” Nylon Insert Locknut-		 (4)	 6A-1- 3/8” Acorn Nut Plated-		  (4)

PARTS NEEDED
453-E- Playgrip Safety Handle-			   (4)
453-K- Ductile Iron Swing Hanger-		  (2)

MegaSized Jaguar Playcenter Base Install

45
3-

E

6A-6

6N

6H

453-K

6A-8

6O

6L

6A-7 6A-1



HARDWARE NEEDED
6A-9- 8 x 80mm Spring Clip-			   (2)

PARTS NEEDED
453-I- 20” Trapeze Bar-				    (1)
453-H- 18’ Yellow Rope-				   (3)
CC-103- 28” Rope Rung-			   (7)

MegaSized Jaguar Playcenter Base Install

453-H

CC-103

SLIDE ONE END OF ROPE THROUGH THE UPPER ROPE ARM 
AND TIE A GOOD KNOT. THEN TAKE A CC-103 AND SLIDE IT 

UP ABOUT 1 TO 1 1/2 FT BELOW THE ROPE ARM AND TIE 
KNOT HOLDING IT. REPEAT FOR ALL CC-103’S AND TIE A 

KNOT ON THE ROPE RUNNER.

6A-9

453-I



HARDWARE NEEDED
6O- 3/8” USS Flatwasher-			   (2)
6G- 3/8” x 5” Hex Lag Screw-			   (2)

PARTS NEEDED
CC-143- 11” Rope Block-			   (1)
453-G- 16’ Yellow Rope-			   (1)

MegaSized Jaguar Playcenter Base Install

CC-1
43

453-G

6G

6O

SLIDE 453-G THROUGH CC-143 AND TIE A KNOT HOLDING IT IN 
PLACE. WORK YOUR WAY DOWN TYING A KNOT EVERY 2 TO 
3 FEET UNTIL YOU STRING THE ROPE THROUGH ROCKWALL 
BOARD WITH ROPE HOLE  AND TIE A KNOT SECURING THE 

ROPE TO THE ROCKWALL.



HARDWARE NEEDED
6A-3- 1/2” x 4 1/2” Carriage Bolt-	 (2)	 6Q- 3/4” USS Flatwasher-		  (2)
6P- 1/2” USS Flatwasher-		  (2)	 6M- 1/2” Split Lockwasher-		  (2)
6C- 1/2” Hex Nut-			   (2)	 6A-1- 1/2” Acorn Nut Plated-		  (2)

PARTS NEEDED
453-M- Tire Swivel-				    (1)

MegaSized Jaguar Playcenter Base Install

FIND THE CENTER OF THE DECK AND MARK THE HOLES TO BE DRILLED

USING A 9/16” BIT DRILL THROUGH THE DECK ON THE MARKED HOLES

6A-3

6Q

453-M 6P

6M

6C

6A-1



HARDWARE NEEDED
6A-9- 8 x 80mm Spring Clip-		  (3)	 SB-3- 1/2” x 3 1/2” Carriage Bolt-	 (2)
SB-19- 3/4” USS Flatwasher-		  (2)	 SB-18- 1/2” USS Flatwasher-		  (2)
SB-16- 1/2” Split Lockwasher-		  (2)	 SB-7- 1/2” Hex Nut-			   (2)
SB-2- 1/2” Acorn Nut Plated-		  (2)

PARTS NEEDED
Tire Swing-				    (1)
453-B- Swingbeam T-Bracket-		  (1)

MegaSized Jaguar Playcenter Base Install

Tire Swing

6A-9

45
3-B

SB-3

SB-19

SB-18

SB-16

SB-7

SB-2



HARDWARE NEEDED
SB-4- 1/2” x 7” Carriage Bolt-		  (1)	 SB-5- 1/2” x 9” Carriage Bolt-		  (1)
SB-19- 3/4” USS Flatwasher-		  (2)	 SB-18- 1/2” USS Flatwasher-		  (2)	
SB-16- 1/2” Split Lockwasher-		  (2)	 SB-7- 1/2” Hex Nut-			   (2)	
SB-2- 1/2” Acorn Nut Plated-		  (2)	 SB-12- 3/8” x 5” Hex Lag Screw-	 (2)
SB-17- 3/8” USS Flatwasher-		  (2)

PARTS NEEDED
A-Frame Assembly-				    (1)

MegaSized Jaguar Playcenter Base Install

A-Frame

SET A-FRAME ON TOP JOIST AND SQUEEZE THE LEGS TOGETHER UNTIL LEVEL

SB
-1

2SB
-1

7

SB-4

SB-5 SB-19

SB-18

SB-16

SB-7

SB-1

AFTER ATTACHING AND LEVELING THE A-FRAME LOCK IN 
PLACE AS SHOWN



MegaSized Jaguar Playcenter Base Install
HARDWARE NEEDED

SB-4- 1/2” x 7” Carriage Bolt-		  (2)	 SB-19- 3/4” USS Flatwasher-		  (2)
SB-18- 1/2” USS Flatwasher-		  (2)	 SB-16- 1/2” Split Lockwasher-		  (2)
SB-7- 1/2” Hex Nut-			   (2)	 SB-2- 1/2” Acorn Nut Plated-		  (2)
SB-21- 8 x 80mm Spring Clip-		  (4)

PARTS NEEDED
CC-182- 96” A-Frame Crossmember-		  (1)
453-N- 84” Chained Belt Swing-			  (2)

LEVEL CROSSMEMBER ACROSS THE A-FRAME LEGS AND MARK HOLES

USING A 9/16” DRILL BIT DRILL OUT HOLES AND ASSEMBLE AS SHOWN

SB-2

SB-7

SB
-1

6

SB
-1

8

SB
-1

9

SB-4

CC-182 453-N

SB-21



HARDWARE NEEDED
(Hardware with Accessories)

PARTS NEEDED
453-Q- 19” Ships’ Wheel-			   (1)
453-P- Telescope-				    (1)

MegaSized Jaguar Playcenter Base Install

45
3-

Q 45
3-

P



MegaSized Jaguar Playcenter Base Install Finish


